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ITEM PART DESC. QTY.

7510 Top Camera Mount, Three Hole, Al 5052 1

7928 Bottom Flange 1

7144 3/8"-16 x 1-1/4" Long Hex Cap Screw, SS 2

7142 3/8"-16 Hex Nut, SS 2

7141 3/8" Lock Washer, SS 2

7133 1/4"-20 x 3/4" Hex Head, Cap Screw, SS 3

7916-TT20 Aluminum Pipe, 1 1/2" NPS Double
Threaded, 20" OAL

1

5107 1915 Side of Pole Round Pole Plate, Al 535 1
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